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Entwicklungs- und Priiflabor Holztechnologie GmbH
Zellescher Weg 24 - 01217 Dresden - Germany
www.eph-dresden.de accredited by Deutsche Akkreditierungsstelle GmbH (DAKKS)

TEST CERTIFICATE

ST-18-08-29-02

Product: Laminate floor covering
Quick Step “Impressive”, class 32
Dimensions: 1380 mm x 190 mm x 8 mm

Producer: Unilin Flooring BV, Ooigemstraat 3, 8710 Wielsbeke, Belgium

Order: Determination of selected properties according to EN 13329:2016

Test report: 2716542/1 from 25/10/2017

Test results: - The general requirements according to EN 13329:2016 Table 1 are fulfilled.

- The classification requirements according to EN 13329:2016 Table 2
of the following levels of use are fulfilled:

Resistance against abrasion: classes 21-23 and 31-32
Resistance against impact small ball: classes 21-23 and 31-33
Resistance against impact big ball: classes 21-23 and 31-33
Resistance against staining: classes 21-23 and 31-34
Resistance against movement of a furniture leg: classes 21-23 and 31-34
Resistance against soft chair rolls: classes 21-23 and 31-33
Thickness swelling: classes 21-23 and 31-33
Locking strength short side joints: classes 21-23 and 31-34
Locking strength long side joints: classes 21-23 and 31-34
Surface soundness: classes 21-23 and 31-34

Dresden, 10/09/2018
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